Owner’s Manual

Heavy-Duty Mobile
Flat-Panel Floor Stand
for TVs and Monitors
up to 105"

Model: DMCS60105XXDD

CAUTION: DO NOT EXCEED MAXIMUM LISTED WEIGHT
CAPACITY. SERIOUS INJURY OR PROPERTY DAMAGE MAY OCCUR!

200x200/300x200/300x300

@\ 400x200/400x300/400x400 105"
¢/ 600x400/800x400/800x600 MAX

900x600/1000x600

Espanol 9 ¢ Francais 17 * Pycckuu 25 ¢ Deutsch 33

WARRANTY REGISTRATION

Register your product today and be automatically entered to win an ISOBAR® surge protector in our monthly drawing!
tripplite.com/warranty

TRIPP-LITE ©

ng
E

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support
Copyright © 2020 Tripp Lite. All rights reserved.



Important Safety Instructions

/\ WARNING

Read the entire instruction manual before you start assembly and installation. If you have questions about
any of the instructions or warnings, contact Tripp Lite Support.

* Do not begin the installation until you have read and understood the instructions and warnings contained in this
manual. If you have any questions regarding any of the instructions or warnings, please visit tripplite.com/support.

* This mounting stand was designed to be installed and utilized ONLY as specified in this manual. Improper
installation of this product may cause damage or serious injury.

* This product should only be installed by someone of good mechanical ability, with basic building experience and a
full understanding of this instruction manual.

* Make sure that the mounting surface can safely support the combined load of the equipment and all attached
hardware and components.

» Always use an assistant or mechanical lifting equipment to safely lift and position equipment.

* Tighten screws firmly, but do not over-tighten. Over-tightening screws can damage the items, greatly reducing their
holding power.

* This product is intended for indoor use only. Using this product outdoors could lead to product failure and
personal injury.

Warranty and Product Registration

5-Year Limited Warranty

Seller warrants this product, if used in accordance with all applicable instructions, to be free from original defects in material
and workmanship for a period of 5 years from the date of initial purchase. If the product should prove defective in material or
workmanship within that period, Seller will repair or replace the product, at its sole discretion.

THIS WARRANTY DOES NOT APPLY TO NORMAL WEAR OR TO DAMAGE RESULTING FROM ACCIDENT, MISUSE, ABUSE

OR NEGLECT. SELLER MAKES NO EXPRESS WARRANTIES OTHER THAN THE WARRANTY EXPRESSLY SET FORTH HEREIN.
EXCEPT TO THE EXTENT PROHIBITED BY APPLICABLE LAW, ALL IMPLIED WARRANTIES, INCLUDING ALL WARRANTIES OF
MERCHANTABILITY OR FITNESS, ARE LIMITED IN DURATION TO THE WARRANTY PERIOD SET FORTH ABOVE; AND THIS
WARRANTY EXPRESSLY EXCLUDES ALL INCIDENTAL AND CONSEQUENTIAL DAMAGES. (Some states do not allow limitations
on how long an implied warranty lasts, and some states do not allow the exclusion or limitation of incidental or consequential
damages, so the above limitations or exclusions may not apply to you. This warranty gives you specific legal rights, and you
may have other rights which vary from jurisdiction to jurisdiction.)

WARNING: The individual user should take care to determine prior to use whether this device is suitable, adequate or safe for
the use intended. Since individual applications are subject to great variation, the manufacturer makes no representation or
warranty as to the suitability or fitness of these devices for any specific application.

PRODUCT REGISTRATION
Visit tripplite.com/warranty today to register your new Tripp Lite product. You’ll be automatically entered into a drawing for a
chance to win a FREE Tripp Lite product!*

* No purchase necessary. Void where prohibited. Some restrictions apply. See website for details.
Tripp Lite has a policy of continuous improvement. Specifications are subject to change without notice. Photos and illustrations may differ slightly from actual products.

2



Component Checklist

IMPORTANT: Ensure you have received all parts according to the component checklist prior to installing.
If any parts are missing or faulty, visit tripplite.com/support for service.

/

-
Package P
- N
o) © ©
(© g > ©
D8-24 D6 D8-16 D6 M8
H (x4) L (x4) M (x12) N (x4) O (x4)
[ 5mm P (x1) Q (x1)
(U ‘( (@
M6x 130 M8x 65
K (x4) J (x4)
- /
Package M
- @ N
M-A M-B M-C M-D
Mbx14 (x4) M6x14 (x4) M6x30 (x4) M8x30 (x4)
M-E M-G M-H
M8x50 (x4) Washer (x4) Smaller Spacer (x8) Large Spacer (x8)
- /




1. Assembling the Base

A Lock the hexagonal nuts tightly with an included wrench to prevent casters from backing out during use.

2. Assembling the Columns




3. Assembling Base to Columns

E
™ 4 -e—
N 4 - —
P’;’wj ul
1L
_»—\




5. Attach Top Covers to Columns

6. Attach Adapter Brackets to Display

6a. For Flat-Back Screens /
P /o




6. Attach Adapter Brackets to Display

6b. For Recessed Back Screens or
Access to A/V Inputs




7. Hang the Display Over the Universal Plate

[ ) [ )

8. Turn the Bottom Screws To Lock

/o

= MAINTENANCE

* Check that the bracket is secure
and safe to use at regular intervals
(at least every 3 months)

* For any additional questions, visit
tripplite.com/support

" TRIPPLTE ©

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support

20-08-370 = 93-3CF8_RevA

8



Manual del Propietario

Soporte de Piso Movil de Servicio
Pesado para TV y Monitores de Panel
Plano de Hasta 105"

Modelo: DMCS60105XXDD

|1

L

English 1 * Francais 17 * Pycckuun 25 * Deutsch 33

PRECAUCION: NO EXCEDA LA CAPACIDAD DE CARGA MAXIMA INDICADA.
iPUEDEN OCURRIR LESIONES SEVERAS O DANOS A LA PROPIEDAD!

200x200/300x200/300x300

0\ 4100x200/400x300/400x400 105"
¥/ 600x400/800x400/800x600 MAXIMO

900x600/1000x600

TRIPPLITE

1111 W. 35th Street, Chicago, IL 60609, EE UU - tripplite.com/support

Copyright © 2020 Tripp Lite. Todos los derechos reservados.



Instrucciones de Seguridad Importantes

/\ ADVERTENCIA

Lea todo el manual de instrucciones antes de iniciar el ensamble y la instalacion. Si tiene preguntas
sobre cualquiera de las instrucciones o advertencias, pongase en contacto con Soporte de Tripp Lite.

*No inicie la instalacion hasta que haya leido y entendido las instrucciones y advertencias contenidas en este manual.
Si tiene cualquier pregunta con respecto a cualquiera de las instrucciones o advertencias, visite tripplite.com/support.

« Este soporte de instalacion fue disenado para ser instalado y utilizado UNICAMENTE como se especifica en este manual.
La instalacion incorrecta de este producto puede causar danos o lesiones graves.

¢ Este producto debe ser instalado Unicamente por una persona con competencias mecanicas adecuadas, experiencia
basica en construccion y total comprension de este manual de instrucciones.

¢ Cerciorese que la superficie de instalacién pueda soportar con seguridad la carga combinada de todo el equipo,
hardware y componentes instalados.

* Utilice siempre un ayudante o equipo de elevacion mecanico para levantar y colocar el equipo con seguridad.

* Apriete los tornillos firmemente pero no en exceso. Al apretar excesivamente los tornillos puede danar los componentes,
reduciendo sustancialmente su capacidad de soporte.

¢ Este producto esta disenado para usarse solo en interiores. Usar este producto en exteriores podria derivar en fallas del
producto y lesiones personales.

Garantia

Garantia Limitada por 5 Anos

El vendedor garantiza este producto, si se usa de acuerdo con todas las instrucciones aplicables, de que esta libre de defectos
en cuanto a materiales y mano de obra por un periodo de 5 afnos a partir de la fecha de compra inicial. Si el producto resulta
defectuoso en cuanto a materiales o0 mano de obra dentro de ese periodo, el vendedor reparara o reemplazara el producto a
su entera discrecion.

ESTA GARANTIA NO SE APLICA AL DESGASTE NORMAL O A LOS DANOS QUE RESULTEN DE ACCIDENTES, USO INCORRECTO,
USO INDEBIDO O NEGLIGENCIA. EL VENDEDOR NO OTORGA GARANTIAS EXPRESAS DISTINTAS A LA ESTIPULADA EN EL
PRESENTE. SALVO EN LA MEDIDA EN QUE LO PROHIBAN LAS LEYES APLICABLES, TODAS LAS GARANTIAS IMPLICITAS,
INCLUIDAS TODAS LAS GARANTIAS DE COMERCIALIZACION O IDONEIDAD, ESTAN LIMITADAS EN CUANTO A DURACION

AL PERIODO DE GARANTIA ESTABLECIDO; ASIMISMO, ESTA GARANTIA EXCLUYE EXPRESAMENTE TODOS LOS DANOS
INCIDENTALES E INDIRECTOS. (Algunos estados no permiten limitaciones en cuanto a la duracién de una garantia y algunos
estados no permiten la exclusion o limitacion de danos incidentales o indirectos, de modo que es posible que las limitaciones
anteriores no se apliquen a usted. Esta garantia le otorga derechos legales especificos y es posible que usted goce de otros
derechos que pueden variar de una jurisdiccién a otra).

ADVERTENCIA: antes de usarlo, cada usuario debe tener cuidado al determinar si este dispositivo es adecuado o seguro para
el uso previsto. Ya que las aplicaciones individuales estan sujetas a gran variacion, el fabricante no garantiza la adecuacion de
estos dispositivos para alguna aplicacion especifica.

10



Lista de Comprobacion de Componentes

IMPORTANTE: Antes de proceder a instalar, aseglrese de haber recibido todas las partes de acuerdo con la lista de
comprobacién de componentes. Si faltase alguna parte o estuviese danada, visite tripplite.com/support para solicitar servicio.

/

o
Paquete P
4 N
o) © ©
(©) g 9 ©
D8-24 D6 D8-16 D6 M8
H (x4) L (x4) M (x12) N (x4) 0 (x4)
ﬁ 5mm P (x1) Q (x1) R (x1)
(U ‘( (@
M6x 130 M8x 65 M8x 45
K (x4) J (x4) I (x8)
o %
Paquete M
4 @ N
M-A M-B M-C M-D
M5x14 (x4) M6x14 (x4) M6x30 (x4) M8x30 (x4)
M-E M-G M-H
M8x50 (x4) Arandela (x4) Espaciador Pequeno Espaciador
\_ (x8) Grande (x8)

11



1. Ensamble de la Base

A Asegure firmemente las tuercas hexagonales con una llave incluida para evitar que las ruedas se regresen durante el uso.

2. Ensamble de las Columnas

—
°




3. Ensamble de la Base a las Columnas

E
M~ —
P’;’wj ul
| L1
LN

13



5. Fije las Tapas Superiores a las Columnas

6. Fije los Soportes del Adaptador a la Pantalla

6a. Para Pantallas de Respaldo Plano /

xF ¥

14



6. Fije los Soportes del Adaptador a la Pantalla

6b. Para Pantalla con Respaldo Concavo o
para Acceder a Entradas de Audio y Video /

15



7. Cuelgue la Pantalla Sobre la Placa Universal

MANTENIMIENTO

* Compruebe a intervalos regulares
(al menos trimestralmente) que el
soporte esté bien instalado
y Sea seguro para usarse.

* Para cualquier pregunta adicional,
visite tripplite.com/support.

" 7 TRIPPLITE

1111 W. 35th Street, Chicago, IL 60609, EE UU - tripplite.com/support

20-08-370 = 93-3CF8_RevA

16



Manuel de l'utilisateur

Support mobile au solrobuste pour
téléeviseurs et moniteurs a écran plat
jusqu'a 267 cm (105 po)

Modele : DMCS60105XXDD

T

N

English 1 « Espanol 9 * Pycckun 25 ¢ Deutsch 33

MISE EN GARDE : NE PAS EXCEDER LA CAPACITE PONDERALE
MAXIMUM INDIQUEE. CELA RISQUERAIT DE CAUSER
DES BLESSURES GRAVES OU DES DOMMAGES MATERIELS!

- 200x200/300x200/300x300 66T o Téléviseur
ofi 400x200/400x300/400x400 (10’5 ) 1501kg
p</ 600x400/800x400/800x600 MAX. (330/1b)

900x600/1 000x600 MAX:

Industrielle.

TRIPPLITE @

1111 W. 35th Street, Chicago, IL 60609 USA tripplite.com/support
Droits d'auteur © 2020 Tripp Lite. Tous droits réservés.



Consignes de sécurité importantes

/\ AVERTISSEMENT

Lire le manuel d'instructions dans son intégralité avant de commencer I'assemblage et l'installation. Pour toute
question concernant les instructions ou les avertissements, communiquer avec le soutien de Tripp Lite.

* Ne pas commencer linstallation avant d'avoir lu et compris les instructions et les avertissements contenus dans le présent
manuel. Pour toute question concernant les instructions ou les avertissements, veuillez visiter tripplite.com/support.

* Ce support de montage a été congu pour étre installé et utilisé UNIQUEMENT comme spécifié dans le présent manuel.
Une mauvaise installation risque de causer des dommages ou des blessures graves.

* Ce produit ne devrait étre installé que par une personne ayant de bonnes aptitudes en mécanique et une expérience de
base en construction de méme qu'une pleine connaissance du présent manuel d'instructions.

 S'assurer que la surface d'appui peut supporter sans risque la charge combinée de I'équipement et de tout le
matériel et composants attachés.

* Toujours faire appel a un assistant ou utiliser de I'équipement de levage mécanique pour soulever et mettre en place
I'équipement.

* Serrer fermement les vis, mais sans trop serrer. Trop serrer les vis risquerait de les endommager, réduisant
considérablement leur résistance a l'arrachement.

* Ce produit est prévu pour étre utilisé a l'intérieur uniquement. L'utilisation de ce produit a I'extérieur pourrait entrainer une
défaillance du produit et des lésions corporelles.

Garantie limitée de 5 ans

Le vendeur garantit ce produit, s'il est utilisé conformément a toutes les instructions applicables, est exempt de tous défauts
de matériaux et de fabrication pour une période de 5 ans a partir de la date d'achat initiale. Si le produit s'avere défectueux
en raison d'un vice de matériau ou de fabrication au cours de cette période, le vendeur s'engage a réparer ou remplacer le
produit, a son entiere discrétion.

CETTE GARANTIE NE S'APPLIQUE PAS A L'USURE NORMALE OU AUX DOMMAGES RESULTANT D'UNE MAUVAISE UTILISATION,
D'UN ABUS OU D'UNE NEGLIGENCE. LE VENDEUR N'ACCORDE AUCUNE GARANTIE EXPRESSE AUTRE QUE LA GARANTIE
EXPRESSEMENT DECRITE DANS LE PRESENT DOCUMENT. SAUF DANS LA MESURE OU CELA EST INTERDIT PAR LA LOI EN
VIGUEUR, TOUTE GARANTIE IMPLICITE, Y COMPRIS TOUTES LES GARANTIES DE QUALITE MARCHANDE OU D'ADAPTATION,
SONT LIMITEES A LA PERIODE DE GARANTIE CI-DESSUS ET CETTE GARANTIE EXCLUT EXPRESSEMENT TOUS DOMMAGES
DIRECTS ET INDIRECTS. (Certains Etats ne permettent pas de limitations sur la durée d'une garantie implicite, et certains Etats
ne permettent pas l'exclusion ou la limitation des dommages fortuits ou consécutifs, de sorte que les limitations ou exclusions
susmentionnées peuvent ne pas s'appliquer a vous. Cette garantie vous accorde des droits légaux spécifiques, et vous pouvez
avoir d'autres droits qui varient d'une compétence a l'autre.)

AVERTISSEMENT : L'utilisateur individuel doit prendre soin de déterminer avant |'utilisation si cet appareil est approprié,
adéquat et s(r pour l'usage prévu. Puisque les utilisations individuelles sont sujettes a des variations importantes, le fabricant
ne fait aucune déclaration ou garantie quant a l'aptitude ou l'adaptation de ces dispositifs pour une application spécifique.

18



Liste de verification des composants

IMPORTANT : sassurer d'avoir regu toutes les pieces conformément a la liste de vérification
des composants avant de procéder a l'installation. Si des pieces sont manquantes ou défectueuses, visiter
tripplite.com/support pour obtenir de l'aide.

- /)
Emballage P
4 N\
o) © ©
© g o ©
D8-24 D6 D8-16 D6 M8
H (x4) L (x4) M (x12) N (x4) 0O (x4)
[ 5mm P (x1) Q (x1)
(T ‘( (T
M6x 130 M8x 65
K (x4) J (x4)
\_ /)
Emballage M
4 @ N\
M-A M-B M-C M-D
M5 x 14 (x4) M6 x 14 (x4) M6x30 (x4) M8x30 (x4)
M-E M-F M-G M-H
M8x50 (x4) Rondelle (x4) Plus petite entretoise Grande entretoise
- X (x8) )

19




1. Assemblage de la base

A Bien verrouiller les écrous hexagonaux avec une clé incluse pour empécher les roulettes de reculer pendant l'utilisation.

2. Assemblage des colonnes




3. Assemblage de la base aux colonnes

E
M~ —
P’;’wj ul
| L1
LN

21



5. Fixation des couvercles supérieurs aux colonnes

6. Fixation des supports d'adaptateur a I'écran

6a. Pour les écrans a dos plat /

< /o

22



. Fixation des supports d'adaptateur a I'écran

6b. Pour les eécrans a dos encastre
ou les entrées d'acces A/V /

23



7. Suspendre l'écran par-dessus la plaque universelle.

[ ) [ )

8. Tourner les vis inférieures pour verrouiller.

MAINTENANCE

e Vérifier a intervalles réguliers
que le support peut étre utilisé
de fagon s(re et sécuritaire

S (au moins tous les 3 mois).

* Pour toute question
supplémentaire, visiter
tripplite.com/support.

1111 W. 35th Street, Chicago, IL 60609 USA tripplite.com/support

20-08-370 93-3CF8_RevA

24



P)’KOBOACTBO NnoJib30BaTend

(Bepxnpo4HasA nepeHoCHasA HanoJibHasA CTOlKa AN
Te/1eBU30POB U MOHUTOPOB C MIOCKUM 3KPaHOM

anaroHanoio oo 105"
Mopenb: DMCS60105XXDD

English 1 ¢ Espanol 9 ¢ Francais 17 * Deutsch 33

BHUMAHWE! HE MPEBBILIAITE MAKCUMAIBHO IOMYCTUMBIN BEC.
370 MOMET NPUBECTI K CEPbE3HBIM TPABMAM NN UMYLLECTBEHHOMY YILIEPBY!

200x200/300x200/300x300 Tenesusop DVD- npourpblsaTenb
X\ 400x200/400x300/400x400
</ 600x400/800x400/800x600 105"
900x600/1000x600 150 KT 2° KT

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support

OxpaHsetca aBTopckum npasom © 2020 Tripp Lite. Mepeneuatka 3anpeLyaetca.



BaxHble YKa3aHUA No TeXHUKe 6e3onacHocTu

/N BHUMAHUE!

Mepen Hauanom c6opKM 1 ycTaHOBKN BHUMaTeNbHO U3yuuTe BCe pasfenbl pykoBoAcTBa. ( Bonpocamu 0THOCUTENbHO Nio6bIX YKa3aHuii n npeaynpexaeHnii
obpawwaiitecb B cny6y nopaepkku komnanum Tripp Lite.

«He HaumHaiiTe yCTaHOBKY [10 TeX NOp, MK He 03HAKOMUTECH CO BCEMU YKa3aHUAMIA 1 NPeynpexaeHUAMM B HACTOALLEM PYKOBOACTBE U He MO/METe X CMbICII.
Mpy BO3HUKHOBEHUM BOMPOCOB OTHOCUTENBHO 1H00BIX YKa3aHuil unu npefynpexaeHuii noceTute cpanmuy tripplite.com/support.

« [laHHasA cTolika npeiHa3HayeHa AN1A yCTaHOBKI 1 UCNOJIb30BaHKA TONbKO B uenax, YKa3aHHbIX B HaCTOALLEM PYKOBOACTBE. HEﬂpaBl/IJ'IbHaFI yCTaHOBKa [1aHHOro
N3AENUA MOXET NPUBECTU K NPUYUHEHNIO MaTEPUANbHOTO yUJ,ep6a nni CyLieCcTBEHHOro Bpeia 340p0Bbi0 nojei.

« YcTaHOBKa AQHHOTO U3AeNNA [OMKHA npou3BoANTbCA TOJIbKO CNELUANCTOM C J0CTaTOYHON TEXHNYECKOI KBaJ'II/Id)VIKaLlVIeVI 11 6a30BbIMU HaBbIKaMi1 CTPOUTENIbCTBA,
B MOJIHON Mepe NOHUMAKLWKUM CMbICh MH¢0pMaL|I/II/I, 13N10XKeHHOI B HACTOALLEM PYKOBOACTBE.

+ Ybeautech B TOM, UTO MOHTaXHaA NOBEPXHOCTb MOKET C 3aMaCOM BblAEPXNBATb CYMMapHYI0 Harpy3Ky, C03ilaBaemyLo 060pynosaHmeM 1 BCEMU BXOAALLUMN B
KOMMNJIEKT AETANIAMI OCHACTKN U APYTUMIA KOMMOHEHTaMMI.

« [Ina 6e3onacHoro nobema 1 HaAnexallero pa3meLleHus 060pyA0BaHNA 06513aTeNIbHO 06paLLaiiTeCh 3a NOMOLLbH UK NOMb3YIATECH FPY30MOABEMHBIM
060pyaoBaHueMm.

+ Buntbl CNeflyet 3atArnBatb MI0THO, HO HE NEPETATUBAA UX. ”epeTFII'VIBaHVIe MOXET NPUBECTU K MOBPEXAEHNI0 KPENEXKHDbIX JeTaneli, YTo 3HaunTeNbHO yXyaLmr
NPOYHOCTb KpenneHuna.

« [laHHoe n3genue npefHa3Ha4yeHo anda ncnoib30BaHNA TONbKO B 3aKPbITbIX MOMELLEHNAX. Acnonb30oBaHune AaHHOrO U3aen1sA Ha OTKPbITOM BO3JYXe MOXET
NPUBECTN K €r0 BbIX0AY 13 CTPOA U NPUYUHEHNIO BPELA 340POBbI0 niofieil.

[apaHTuiHbIe 0653aTeNbCTBA

YcnoBuaA 5-netHeii orpaHMYeHHOI rapaHTUm

MpoaaseL| rapaHTUpyeT OTCYTCTBIE U3HAUANbHBIX AedeKTOB MaTepuana i U3roToBNeHus B TeUeHue 5 NeT ¢ MOMeHTa NepBOHaYaNbHOM NOKYNKN AHHOTO U3AeNnna npu
YCNOBWY €ro MCMoNb30BaHMA B COOTBETCTBUM CO BCEMI NPUMEHUMBIMIA K HeMy YKa3aHuAMIA. B cnyyae npoaBneHua kakux-nubo nehekToB matepuana Unm U3rotoBneHna B
TeueHue ykazaHHoro nepuoga lpoaaseL) 0CyLeCTBAAET PEMOHT UIW 3aMeHy AaHHOTO U3eNUA UCKNIOUUTENBHO MO CBOEMY YCMOTPEHMIO.

LENCTBUE HACTOSLLEV TAPAHTMI HE PACNPOCTPAHAETCA HA CYYAM ECTECTBEHHOTO U3HOCA W MOBPEXZEHNA B PE3Y/IBTATE ABAPUM, HEHALNEXALLETO
MCNONb30BAHNA, HAPYLLIEHWS MPABWI SKCIINTYATALIW UM XANATHOCTY. MPOJABEL} HE NPEAOCTABNIAET HUKAKUX ABHO BbIPAXEHHbIX TAPAHTIN 3A UCKTHOYEHUEM
MPAMO U3NOXEHHOI B HACTOALUEM JOKYMEHTE. 3A UCKMHOYEHWEM CYYAEB, 3AMPELLEHHBIX LEACTBYIOLUMM 3AKOHOLATENBCTBOM, BCE MOAPA3YMEBAEMBIE
TAPAHTIW, BK/HOYAA BCE TAPAHTVI MPUTOZHOCTIA 1S NPOZAXIA UM CMIONb30BAHNA N0 HASHAYEHNIO, OTPAHIYEHDI 110 MPOAOMKUTENBHOCTY AEACTBUSA
BBILLIEYKA3AHHbBIM TAPAHTUHBIM CPOKOM; KPOME TOTO, U3 HACTOSLLEV TAPAHTMI SIBHBIM OBPA30M UCKIIOYAKOTCA BCE MOBOYHBIE, CTYYANHBIE U KOCBEHHBIE
YBbITKW. (B HekoTopbIX LUTaTax He 10MyCKaeTcA BBeAeHMe OrpaHyeHmii Ha NPOAOMKUTENbHOCT AEIACTBINA TeX UM UHbIX NOAPA3yMeBaeMbIX FapaHTHil, @ B HEKOTOPbIX

- ICKIOYeHVe K OrpaHiYeHNe pa3mepa NoBOUHBIX UK KOCBEHHDBIX YObITKOB. B 371X CyyasX BbiLUeN3NI0MeHHbIE OTPAHIYEHIA UK UCKNIOYEHNA MOTYT Ha BaC He
PacnpoCTpaHATbCA. HacToALan rapaHTUA NpesiocTaBAAeT KOHKPETHbIE I0pUANYECKIe NPaBa, @ Habop APYTUX NPaB MOXET ObITb Pa3NNUHbIM B 3aBUCMMOCTY OT KOPUCANKLIMK).

BHUMAHWE! [lo Hauana ncnonb30BaHmA JaHHOTO YCTPOICTBA NOb30BaTeNb A0MKeH yOeAnTbCA B TOM, UTO OHO ABAAETCA NPUrOAHbBIM, COOTBETCTBYIOLLAM UK 6e30MacHbIM
ANA NpeAnonaraemoro npumeHeHnsa. B cea3un ¢ 6onbLumm pa3Hoobpasnem KOHKPETHDBIX PUMeHeHNIi NPON3BOAUTEND He AAET KakuX-Nnbo 3aBepeHuil Unn rapaHTuii
OTHOCUTENBHO NPUTOAHOCTI AAHHBIX U3AENMIA AN1A KAKOrO-NM60 KOHKPETHOrO MPUMEHEHIA I X COOTBETCTBIUA KaKUM-NMBO KOHKPETHbIM TpehOBaHMAM.

26



BHUMAHMWE! nepen nauanom ycranoskm y6equtecs B Hanuuun Beex AeTaneii cornacto niepeutio KoMneKTauuit. B ciyuae oTcyTcTBu wim
NoBPEX/eHNA KaKX-Nnbo AeTaneii 06paTuTeCh 3a NOMOLLbIO Ha CTpaHuuy tripplite.com/support.

E(1wr) F(1wr) G(2uwr)
- )
YnakoBouYHbIN KomnnekT P
4 N\
o) © ©
Q - —/ & N
D8-24 D6 D8-16 D6 M8
H(4wr) L (4wr) M (12 wr.) N (4 wr.) 0 (4 wr.)
[ 5mMMmP (1 wr.) Q(Twr)
T ‘( (@ a
Méx 130 M8x 65
K(4wr) J(4wr)
- )
YnakoBoYHbI Komnnekt M
4 @ N\
M-A M-B M-C M-D
M5x14 (4 wr.) M6x14 (4 wwr.) M6x30 (4 wr.) M8x30 (4 wwr.)
M-E M-F M-G M-H
M8x50 (4 wr.) [lait6a (4 wr.) lpocTaBka mManas (8 wr.) MpocTaBKa 60nbluas

\ (8 wr.) y

27



1. C6opKa ocHOBaHMA

[TnoTHo 3aTAHNUTE LIeCTUrpaHHblE raiiku C MOMOLLbH NOCTABNAEGMOr0 B KOMIIEKTE FaeuHOro KIoua Bo 136exaHune BbIBUHYNBAHNSA POJINKOB B
npouecce ncnonb3oBaHuA.

2. (6opKa ONMOPHbIX CTOCK

—
°




3. KpenneHue 0cHOBaHNA K ONOPHbIM CTOMKaM

N

E
™ N 4 -e—
g —
¥ —
P’;’wj i
1L
_»-\

29



5. llpukpennenne BepXxHuX 3arnyLuex K onOPHbIM CTOKaM

6. KpenneHne nepexoaHbIX KPOHLUTENHOB K AUCNAEI0

6a. [1nAa 3KpaHoB C NI0CKOW 3aiHeN MOBEPXHOCTbIO /

=¥ ¥ /o

'
!
!
!
|
!
:
!
!
|
H
i :
|
AN NN NN NN A Y !
;)
|
|
H
!
;
!
\ ]
i

30



6. KpenneHne nepexoaHbIX KPOHILTEHOB K AUCNNEI0

6b. [1ns 3KpaHoB, yCTaHaBNMBaeMbIX 3aNoAAMLI0, WK ANA
nonyyeHus fOCTyNa K pasbemam ayauo-/BUaeoBxoaa

31



7. HaBewwmBaHue aucnnes Ha yHUBepCanbHY0 NNACTUHY

@

L i) [ i

8. 10BOPOT HIKHMX BUHTOB ANA 3aLenieHuns

/

@

TEXHWYECKOE ObC/TYXKUBAHUE

« PerynapHo (He pexe, uem pa3 B 3 mecaua)
npoBepAliTe HAEXKHOCTb KpenneHna
KpOHLUTeliHa 1 6e30MacHOCTb ero
NCMONb30BaHA

« [p1 BO3HNKHOBEHIM BONPOCOB NOCETUTE
CTpaHuuy tripplite.com/support

TRIPP LITE ®

Mpoaykuwst
aaaaaaaaa

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support

20-08-370+ 93-3CF8_RevA

32



Benutzerhandbuch

Fahrbarer hochbelastbarer Flachbild-
schirm-Bodenstander fur

Fernseher und Monitore bis 105 Zoll
Modell: DMCS60105XXDD

::§

English 1 * Espanol 9 ¢ Francais 17 * Pycckun 25

SCHRITTEN WERDEN. EINE UBERSCHREITUNG KANN ZU SCHWEREN

ACHTUNG: DIE ANGEBENE MAXIMALE NUTZLAST DARF NICHT UBER-
A VERLETZUNGEN UND ERHEBLICHEN SACHSCHADEN FUHREN!

200x200/300x200/300x300
400x200/400x300/400x400 105"
600x400/800x400/800x600 max.
900x600/1000x600

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support
Copyright © 2020 Tripp Lite. Alle Rechte vorbehalten.



Wichtige Sicherheitshinweise

/\ WARNUNG

Lesen Sie das gesamte Handbuch, bevor Sie mit der Installation und Montage beginnen. Wenden Sie sich
bei Fragen zu dieser Anleitung oder diesen Warnhinweisen bitte an den Tripp Lite Support.

* Beginnen Sie nicht mit dem Einbau, bevor Sie die Anweisungen und Warnhinweise in diesem Handbuch gelesen
und verstanden haben. Sollten Sie Fragen bezlglich der Anweisungen oder Warnhinweise haben, besuchen
Sie bitte tripplite.com/support.

* Dieser Stander sollte ausschlieflich wie in diesem Handbuch angegeben, aufgebaut und verwendet werden. Die
unsachgemafe Installation dieses Produkts kann zu Schaden und schweren Verletzungen flhren.

* Dieses Produkt darf nur von einer Person mit gutem mechanischem Geschick und Grundkenntnissen im Bauen
montiert werden, die alle Anweisungen in der vorliegenden Montageanleitung vollstandig verstanden hat.

» Stellen Sie sicher, dass die verwendete Montageflache das Gewicht des Gerats sowie des zugehdrigen Materials
und samtlicher zugehoériger Komponenten sicher tragen kann.

* VVerwenden Sie eine mechanische Hebevorrichtung, um das Gerat sicher anzuheben und zu positionieren.

* Ziehen Sie die Schrauben fest, aber nicht zu fest an. Durch zu festes Anziehen der Schrauben kénnen die
Komponenten beschadigt werden, wodurch die Haltekraft stark reduziert wird.

* Dieses Produkt ist nur fUr den Einsatz in geschlossenen Raumen geeignet. Die Verwendung dieses Produktes im
Freien kann zu Fehlfunktionen und Verletzungen flhren.

5-Jahres-Garantie

Der Verkaufer garantiert flr einen Zeitraum von funf Jahren ab Kaufdatum, dass das Produkt weder Material- noch
Herstellungsfehler aufweist, wenn es gemaf allen zutreffenden Anweisungen verwendet wird. Wenn das Produkt in diesem
Zeitraum Material- oder Herstellungsfehler aufweist, kann der Verkaufer diese Fehler nach eigenem Ermessen beheben oder
das Produkt ersetzen.

DIE NORMALE ABNUTZUNG ODER BESCHADIGUNGEN AUFGRUND VON UNFALLEN, MISSBRAUCH ODER UNTERLASSUNG
WERDEN VON DIESER GARANTIE NICHT GEDECKT. AUSSER DEN NACHSTEHEND AUSDRUCKLICH DARGELEGTEN
GARANTIEBEDINGUNGEN UBERNIMMT DER VERKAUFER KEINERLEI GARANTIE. AUSSER WENN VON DEN GULTIGEN
GESETZEN UNTERSAGT, SIND ALLE IMPLIZIERTEN GARANTIEN, EINSCHLIESSLICH ALLE GARANTIEN FUR DIE
GEBRAUCHSTAUGLICHKEIT ODER EIGNUNG AUF DIE OBEN FESTGELEGTE GARANTIEDAUER BESCHRANKT. DIESE GARANTIE
SCHLIESST AUSDRUCKLICH ALLE FOLGESCHADEN UND BEILAUFIG ENTSTANDENEN SCHADEN AUS. (Da einige Lander

den Ausschluss oder die Beschrankung von Folgeschaden oder beilaufig entstandenen Schaden sowie den Ausschluss von
implizierten Garantien oder die zeitliche Beschrankung einer implizierten Garantie untersagen, sind die oben genannten
Beschrankungen flr Sie moéglicherweise nicht zutreffend. Diese Garantie gibt Innen bestimmte Rechte. Sie haben jedoch
mdglicherweise andere Rechte, die abhangig von der Gerichtsbarkeit variieren kénnen.)

WARNUNG: Der Benutzer muss vor der Verwendung Uberprifen, ob das Gerat fur den beabsichtigten Zweck geeignet und
angemessen ist und ob der Einsatz sicher ist. Da die Anwendungen variieren kdnnen, Ubernimmt der Hersteller keine
Garantie bezlglich der Eignung dieser Gerate fur einen bestimmten Verwendungszweck.

34



Komponentenliste

WICHTIG: Uberpriifen Sie, ob Sie alle in der Komponentenliste aufgefiihrten Teile erhalten haben, bevor
Sie mit der Installation beginnen. Wenn Teile fehlen oder fehlerhaft sind, besuchen Sie tripplite.com/support
fur den Kundendienst.

D8-24 D6 D8-16 D6 M8
H (x4) L (x4) M (x12) N (x4) 0O (x4)
[ 5 mm P (x1) Q (x1)

(U ‘( (@
M6x 130 M8x 65
K (x4) J (x4)
o %
Paket M
4 @ N
M-A M-B M-C M-D
M5x14 (x4) M6x14 (x4) M6x30 (x4) M8x30 (x4)
M-E M-F M-G M-H
M8x50 (x4) Beila<gscheibe Kleiner Abstandhalter Grof3er Abstandhalter
4 x) (x8) (x8)

/

35



1. Montage der Unterkonstruktion

wahrend des Gebrauchs herausdrehen.

2. Zusammenbau der Saulen

—
°

C} Die Sechskantmuttern mit einem mitgelieferten Schllssel fest anziehen, um zu verhindern, dass sich die Rollen




3. Montieren Sie die Saulen an der Unterkonstruktion

37



5. Bringen Sie die oberen Abdeckungen an den Saulen an

6. Befestigen Sie die Adapterhalterungen am Bildschirm.

6a. Fur Bildschirme mit flacher Riickseite /

< /o

38



6. Befestigen Sie die Adapterhalterungen am Bildschirm.

6b. Fiir Bildschirme mit vertiefter

Riickseite oder Zugriff auf A/V-Eingange /

SSOOSRNN
SSSSSEYSS N

39



7. Hangen Sie den Bildschirm auf die Universalplatte

8. Ziehen Sie die Schrauben am Boden an

WARTUNG

e Kontrollieren Sie in
regelmagigen Abstanden
(mindestens alle

o drei Monate), dass die

Wandhalterung sicher
angebracht ist

* Weitere Informationen
erhalten Sie auf
www.tripplite.com/support

" TRIPPLTE ©

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support

20-08-370 = 93-3CF8_RevA

40



